34 SURGICAL LIGHTS
MODELS 6520 THRU 6528

(10/82) P-751870:091
™~
This rn is for the. lusive use of AMSCO and its customers. Reproduction in whole or in part is prohidited.

FAmerican Slarilizer Company — 1375-1982

Pintedin US A

A-1

CHAPTER

Vi

. .---—r-

RV, 5T

-T--

TABLE OF CONTENTS

PAGE
Introduction ... o A 1
Guneral Data ..o 3
OPUFILION Lo 4
DMTHLETIANGE oo e e e e e i}
ol e R O I L e s Y
Component Replacement oo oo 00 1]
Current Collector Ring Assembly oo o o 11
Suspension Tube Replacement ..o 0 0 oo RS
Fitter und Heat Cxlinder Replacement 11
Fusible Link ..o o P 12
Parts List
General As 13
Mounting ArrFangements oo e e 14
Qevolving Mechanism (For Equipment Shipped Before 3/73) ... 0.0 o0 114
Revolving Mechanism (For Equipment Shipped After 3/73) oo 12
Ceiling %pulu Assembly (For Equipment Shipped Befere 3/73) ... ... 20
Ceiling Sy sembly (For Equipment Shipped After 3/73) ... ... 22
Track Assembly (For Equipment Shipped Before 3/73) ..................ooo00. 24
Triiek embly (For Equipment Shipped After 3/73) . 26
Carriage Assembly (For Equipment Shipped Before 3/73) 23
Carviage Assembly (For Equipment Shipped After 3/73) ... 0 30
Suspension Tube and Gollar Detail ..o oo oo o 32
Cross Section Through Fork and Swivel ... 33
Fork., Swivel and Housing Assembly © oo o 0 0o oo 34
Yoke Assembls 36
Reflector and Optical Asse 38
Stamdurd Variable Intensity Control 40
Variable Intensity Control 12

A-2

GRID

A-12
A-14
A-14
A-14
A-14

B-1
B-2
B-3
B-5
B-7
B-8
B-11
B-13
C-1
c-3
C-5
c-7
c-8
c-9
c-1
C-13

D-3




INTRODUCTION

This manual provides information for the in- lustrated parts list for parts identification and
stallation, operation, maintenance and repair of 34" replacement.

diameter surgical lights manufactured by the

American Sterilizer Company. It includes an il- The 22 Surgical Light Maintenance Manual should

be used in conjunction with this manual when
servicing 34/22 light combinations.

THIS PAGE
INTENTIONALLY LEFT
BLANK

MODEL 6520 = ROTATING TRACK MODEL 6521 - SURFACE MOUNTED

MODEL /527 — SUSPENSION MOUNTED

Figure 1 — Typlcal 34" Diamater Lights

A-4




GENERAL DESCRIPTION

These lights comsist of a counterbalanced 34’
diameter lighthead suppotted in a wishbone-type
yoke and mounted on a movable carriage. The light-
hedd rotates without stop limitation on a suspension
tube from this carriage. The carriage, which houses
a current collector ring assembly, has linear move-
ment on an extruded aluminum track desigiéd so as
to completely enclose the carriage wheels for
maximum cleanliness.

The remote control amm permits fast, precise
positioning from outside the sterile field and the
‘. sterilizable handle enablés the Surgeon to make his
3 own adjustments from within the sterile field.

The aluminum reflector is of the open type to allow
for easy cleaning and maintenancé. A protective
‘ bumper (guard ring) is provided at the lower rim and
extends into the inner surface of the reflector to
"serve as a directional trap agaifist stray light.

enclosed by two cylinders to provide proper beam
color and heat absorption. The two-filament feature
of this lamp allows one filament to precede the
other in bumout to permit completion of an operation
in the event of lamp failure.

The beam pattern at the operative site of approxi-
mately 42" from the rim of the reflector is approxi-
mately 10" in diameter, approximately 3500 foot-
candles illumination and 4000° K color when the
lamp is burning at rated voltage and 400 watts.
With optional Variable Intensity Control, foot-
candles are
(maximum).

adjustable to approximately 6500

The Variable Intensity Control, wall mounted 5
above the floor, regulates input voltage of 120 volts
from 85 to 135 volts to vary the light intensity as
desired. A clearly calibrated voltmeter indicates

The optical system utiliZes a special medical lamp
|
|
output voltage of the unit to the fixture to allow

precise control of current.
surface-mounted to the wall or recessed into it.

34R, 34S & 34 SERIES

Model 6520 utilizes a fixed suspension center and a

54" rotating track, which permits coverage of the
operative site from virtually any angle. The light-
head may be moved anywhere within a 13'6’’ circle
of the fixed suspension center.

Models 6521, 6522 and 6523 utilize fixed 9-foot
aluminum track.

Model 6528 utilizes a fixed ceiling spider support
(no track). -

The following mounting arrangements are provided
in this series.

Series Model Mounting Arrangement
34R 6520 Rotating Track (54"")
345 6521 Surface
348 6522 Suspension ‘
348 6523 Recess
34 6528 Rotating (Fixed Ceil-

ing Spider Support)
34/22 SERIES

These lights consist of a combination of a 34"
diameter and 22'' diameter lighthead mounted
separately on 9-foot aluminum tracks which are
hung parallel to each other.

The following mounting arrangements are provided
in this series.

Model Combination Mounting Arrangement
6524 6521 & C-22-E Surface

6525 6522 & C-22-El Suspension

6526 6523 & C-22-E2 Recess

6527 Central ‘'X-Frame’’

The control may be‘ * '

Chapter |
GENERAL DATA

Welght « oo vt me et 125 Ibs. net (less track)
Degrees Rotation (About central suspension tube from carriage), . .. . 360
Maximum Degrees of Tilt — Forward. . ... vvv v con 25
Backward. .. .. ... ..o a o e 30
Laterally (Right) . . ..o voevrovnwn 15
Laterally (Lefty. . ... ... oo 15
Electrical Requirements - 34R, 345, 34. . . ... ..o 120 volt, 60 cycle, 400 watts
34722 ... ... e e e e 120 voit, 60 cycle, 550 watts
Approved Lamp — 34 Lights . . oo oo vt 150/400 Clear Medical Spotlight
(Genera! Electri¢ or equivalent)
227 LAghts . o oo 150 P25/2SB
Hiumination Intensity . . . . .o v v e v i 3500 foot-candles
(With Optioral Variable Intensity Control) . . ..o ovvi v v rvne 1500-6500 foot-candles
Spectrul Energy Rating ... .. oo oo 4000° Kelvin

TABLE OF LLEADING PARTICULARS




Chapter I

OPERATION

tkb

Retlector

Sterile Handle

Toggle Switch Remote Control Handle

Figuré 2 — Typical Track-Mounted Light Assembly.

WARNING

DO NOT
LAMP AND THE

OPERATE

LIGHT UNLESS PROPER
GLASS HEAT AND COLOR

CYLINDERS ARE IN PLACE.

ALL MODELS (TRACK MOUNTED)

The lighthead can be rolled on its carriage the full
length of the track; revolved in a complete circle
about the suspension tube without stop limitation;
rotated clockwise or counterclockwise about the
horizontal crossarm (with stop limitation); tilted
forward and backward in the yoke and raised or

A-7

lowered verticalfy by tiiting about the suspension
fork.

These movements can be accomplished by grasping
the removable sterilizable handle on the lighthead
or the black knurled remote control handle at the
opposite en¢ of the crossam. If control is to be
from the remole end, the vertical tilt adjustment can
be more easily achieved by using leverage on the
counterweight adjacent to the knurled handle.‘

3

b

Thus, the control of the lighthead may be achieved
at the operative site by sterile personnel, or re-
motely by unsterile personnel.

MODEL 6520 (ROTATING TRACK) -

In addition to the movements described above, the
lighthead may be moved anywhere within a 13'6"
circle of the fixed suspension center.

MODEL 6528 (ROTATING)
This light rotates without stop limitation from a
fixed ceiling support, covering an area of a circle

of approximtitely 7' in diameter,

The lighthead may be revolved, rotated, raised,
lowered and tilted as described above.

VARIABLE INTENSITY CONTROL

moAteeilieee comsang]

€

Figure 3 — Variablé Intensity Control.

The Variable Intensity Control is designed to take

incoming line voltage of approximately 120 volts
and vary the output voltage which is supplied to
the light fixtuse from it. The voltage supplied to
the Light fixture muy be incronsed 1o 140 valts or
reduced to 85 volts. This voltage increase or de-
crease may- be observed as it registers oa the
voltmeter mounted on the front panel of the control.
A decrease in voltage below the normal (120 volts)
rating of the fixture will reduce the light intensity
output and inctease the life of the lamp. Where it is
desirable to increase the intensity, the voltage
siipplied must be increased. Lamp life decreases
when voltdge supplied to the lamp is increased
atiove the normal rating of the lamp. The rated life
at normal voltage for the lumps in the fixture is 200
hours. An increase of five volts over normal will
result in a decrease of lamp life of 40%. Ten volts
over the rated voltage will decrease the lamp life
by 60%. The maximum of 140 volts supplied to a
120 volt lamp will reduce life to 30 hours.

NOTE: The standard Variable Intensity Control is
rated at 400 watts (maximum) while the
optional Control is rated at 720 watts
(maximum).

Operation

To operate Intensity Control, turn on power by
pressing switch. Turning the control knob clock-
wise will provide an increase in voltage - counter-
clockwise, a decrease in voltage. The desired
voltage can be observed on the meter.

An “‘On-Off’’ switch is provided at the rear of the
crossarm to control the light at the operative site.

NOTE: The circuit breaker used as the ‘‘On-Off"’
switch on the optional Variable Intensity
Control also provides protection for the
transformer as well as the light circuit.




Chapter Ili

—

MAINTENANCE

The AMSCO 34" diameter Surgical Lights will
provide a beam pattern of maximum eéfficiency if
the following conditions are noted:

1. The lamps provided are a mogul base, 120 volt,
150/400 watt, clear medical spotlight lamp.

Ordering by the designated lamp number 150/400
CL Medical Spotlight, with the addition of proper
voltage, assures the user of obtaining the
proper focus, which in tumn assures the corfect
beam pattern at the operative site.

2. a. The lamps used in these fixtures must be of
the proper voltage, that is, of a voltage
marking nearest to the supply voltage so as
to assure rated life and maximum intensity
for rated life. [ the lamp used is of a
voltage rating below the supply voltage,
increased intensity will be obtained at a cost
of shorter lamp life. The opposite is true if
the lamp is of higher voltage rating than the
supply voltage - reduced inténsity and longer
life.

b. With the Intensity Control, the same con-
ditions can be obtained with infinite variation
and positive control. That is, by turning the
knob on the Control clockwise - higher
intensity can be obtained with higher voltage
and shorter lamp life and lower intensity with
lower voltage and longer lamp life if the
knob is turned counterclockwise.

3. The reflector must be kept clean at all times to
insure maximum specularity and, therefore,
maximum intensity. For routine cleaning, dust

A

o

with a soff’ dry cloth, Dust and dirt film may
be easily removed by washing with a“tild soap
or detergent and water, followed by a thorough
rinse wi‘th,clean water. Dry thoroughly.

For tightly adhering soil it may be necessary to
use paste type cleaners, gently and with caution.
It is advisable to clean a sample spot before
proceeding further. Rinse and dry. Do not use
abrasive cleaning compounds.  Clean filter
and heat cylinders when necessary, using a
slightly dampened cloth only. Be sure fixture is
cool before -attempting cleaning.

4. To obtain a proper pattern at the operative site,
the light must be focused properly; that is, the
rim of the reflector should be approximately 42
away from the operative site. At this distance,
the sterilizable handle will be approximately‘
ams length for an average height maie (5'9'").

RELAMPING

For lamp repldcement, unscrew the three knobs
(26 Fig. 17) located inside the reflector at the base
of the heat cylinders. This will permit disengage-
ment of the complete sterile handle support and
secondary reflector, exposing the lamp. The lamp
can then be unscrewed and replaced. ‘Make certain
that the burned out lamp is cool before handling.

9

LUBRICATION

At least once a year, lubricate the carriage wheels (17,
Fig. 10) with Type 630-AA Lubriplate® (AMSCO part
number P-751454-091, 2-ounce tube) or equivalent non-
drip lubricant,

IFiske Brothers Retining Co,

A
GEN NN-ONS oo oGNS GON NS SN BN SN0 NN M IS Wn wn o samafs o

REV. 577

120 VOL.T
A.C.-D.C. LINE

D.P.S. T WALL SWITCH

MOUNTED 5 -0 MIN, ABOVE
FLOOR LEVEL BY OTHERS

DP.S.T. SWITCH

S ORI VA RO —

\

400WATT (2
FILAMENT)
LAMP

Standard (Without Variable intensity Control).

NOTE: TRANSFORMER TERMINALS

+ NO. | AND 4 NOT USED
e 9/ jvoLt
L3I METER
L BLACK 3 oJBLACK
TO LIGHT
WHITE 4  JwHiTE
wHITE | 2 JJwHITE 5N , 04
00 ¢
® 2
pack |5 ofsuacd )
5 2
/ VARIABLE
circuit)y 4 T S OTMER
BREAKER|O BLOCK
120 VOLT

SUPPLY LINE

Variable Intensity Control.

' Figure 4 — Wiring Diagrams.

¥V, 77

A

1

0

~




3

ARRANGEMENT NO. 1(STANDARD)

22" LIGHT ON VARIABLE INTENSITY SELECTOR 400 WATT
14™LIGHT ON WALL BWITCH (BY OTHERS) ‘z:&‘:n“:
. LIGHTHEAD)
120 voLT oo o
AC.LINE . .
. D.PS T WALL SWITCH (BY OTHERS) \ DO.PS.T. SWITCH
MOUNTED 50" ABOVE FLOOR LEVEL IN LIGHTARM
VARIABLE INTENSITY AUTO-TRANSFORMER 150 WATT LAMP
CONTROL —amf— — ——— —f~ =] IN 22" LIGHTHEAD
' (i’ S—— - . /
120 VOLT

AC.LINE | :
] A ! 3
L ......*. —_— e e "~ W b.RST. SWITCH

0.P.S.T. CIRCUIT BREAKER IN LIGHTARM

ARRANGEMENT NO.2(0PTIONAL)
BOTH LIGHTS ON ONE VARIABLE INTENSITY SELECTOR

{OPTIONAL SPECIAL HEAVY DUTY VARIABLE INTENSITY CONTROL REQUIRED)
AUTO- TRANSFOHM!R -
CONTROL --a— — T -— =~ /—
© O
120 VOLT | |

w1 _l{ —' .

D.P'S.T. SWITCH INI

”

z
150 WATT LAMP
1N 22" LIGHTHEAD,

VARIABLE INTENSITY 400 WATT

(2 FILAMEE™
. LAMP IN 34~
LIGHTHEAD)

D:P.S.T. CIACUIT BREAKER D.PS.T SWITCH IN

22"LIGHTARM 34" LIGHTARM
ARRANGEMENT NO. 3(OPTIONAL}
EACH LIGHT ON.A VARIABLE INTENSITY SELECTOR
(OPTIONAL SECOND VARIABLE INTENSITY CONTROL HEQUIRED)
-1 400 WATT
VARIABLE INTENSITY AUTO-TRANSFORMER (2 FILAMENT
CONTROL ~—anf™ c/o_—— —| ; - LAMP IN 34"
120 VOuT | ' " LIGHTHEAD)
AC.LINE %/ , -
l_ - __] W orsr.swirch
IN LIGHTARM

D.P.8.T. CIRCUIT BREAKER

VARIABLE INTENSITY 150 WATT LAMP

IN 22" LIGHTHEAD

CONTROL -
120 V;.{_ Q/
AC.LINE | 5 g 1 o7 gJ
t Y S | ‘ \ D.RST. SWITCH

D.P.8.T. CIRCUIT BREAKER IN LIGHTARM

/_ AUTO-TRANSFORMER

NOTE: VARIABLE INTENSITY CONTROL MUST BE MOUNTED 5-0" ABOVE OPERATING ROOM FLOOR

Figure 5 — Wiring Dlagrams (34/22 Combinations).

SN BEN-T G PN SN S NN BN O NN WY EE BN R SE Emelm =

w—

.

Chapter IV
TROUBLE SHOOTING

TROUBLE

PROBABLE CAUSE

POSSIBLE REMEDY

Lighthead and arm
assembly drifts.

Homtl

Swivel loose.

Loosen set screws in large hex bolts of swivel and
suspension fork. T'i'ghten latge hex bolts until
desired friction has been obtained. Tighten set
screws to lock hex bolt sefting.

Lighthead rotates about
cross arm out of balance

Swivel looses

Tighten small hex head nuts below large hex bolts
of swivel and suspension fork assembly.

Carriage drifts.

Track not level.

| on support studs.

Level track by adjusting nuts above and below track
If this is not possible and drift
persists, brake can be supplied to attach to
carriage.

Light flickers,

Improper contact of cur-

rent collector rings.

Check alignment of Current wire brush and current
collector ring assembly to make sure that contact
is maifitained continually throughout rotation of
siispension tube. If contact is not maintained,
shim wire brush block or bénd wire brushes to
insure continuous contact.

Insufficient light in-
tensity or pattern.

Improper lamp.

Old lamp.

Dirty reflector or heat
cylinders.

Low voltage.

To insure maximum intensity of light output, there
must be propér voltage sipplied to the light. This
mast closely approximate to within a velt or two of
the marked voltage of the lamp.

Lamps are rated for 200 hours life but efficiency
of light output is feduced as lamp ages.

Reflectors and cylinders must be clean at all
times.

Correct type lamp must be used to produce maxi-
mum results.

A-12




]

(Not Used)

A-13

--—----———————q!

Chapter V
COMPONENT REPLACEMENT

CURRENT COLLECTOR RING ASSEMBLY IN
CARRIAGE.

If it becomes necessary to replace a component of
this assembly, the carriage must be removed from
the track.

This ix most ecasily accomplished on  surface-

mounted or opessmounted track models by removing

the end plate cover (8, Fig. [1or 11A)of the track at the

end opposite the supply connection box.

Remove the angle stop (5, Fig. 11 or 11A) which is

mounted to the track at this end. Before rolling

carriage off the track, remove the lighthead assembl’y

from the carriage. 5.
To remove the lighthead assembly, remove the name-
plate cover on the suspension fork and disconnect

“ the two supply wires. Be sure supply current to the

Jight is off before disconnecting wires.

The suspension forks have a finish collar (3 Fig. 13
which must be unscrewed and lifted to reveal a roil
pin (5 Fig. 13) thru the fork and suspension tube.
The light must be supported and the roll pin can be
driven out with a drift pin, freeing the lighthead as-
sembly which can be dropped.

If the light is a recessed model, the carriage cannot
be rolled off the end. After removing the lighthead
from the suspension tube of the carriage in the
manner described above, the carriage may be re-
moved in onc of two ways.

1. Drop the complete track and carriage assembly
by removing the trim and entire track. Remove
carriage as above.

2. To remove the carriage from a recessed track
without removing the complete track, roll the

A-14

the carriage to the stop. Remove one axle and
wheel assembly from the carriage by removing
the single socket head screw which holds the
axles to the carriage. Carriage can now be
tipped out.

NOTE: Make certain’ current contact trolley
within bus current duct hids been rolled
out of the duct before attempting to tip
out und drop the carriage.

SUSPENSION TUBE REPLACEMENT (See Fig. 13)

1. Remove the lighthead assenibly. Refer to in-
structions above for correct procedure.

2. To remove the suspension tube from the carriage
or spider assembly, drive the two groove pins (2)
out. Be carefu} as wires are in tube.

3. Insert a drift pin or rod into the hole in the
7 suspension arm protruding out from the carriage
_or ceiling spider.

3
m\the rod while unscrewing the susgension
tube with a strap wrench.

5. To reassemble suspension tube, proceed in re--

verse order.

a. Be sure to line up the holes in the suspension
tube and arm before installing groove pins.

b. Be sure to install clamp ring (4) properly
before retightening collur (3).

FILTER & HEAT CYLINDER REPLACEMENT
{See Fig. 17)

1. Remove the three relamping knobs (26). The

sterile handle and secondary reflector assembly
(24) will come off.

i1




2. Remove the lamp. Be sure it is cool.

3. Unscr~ew. the three set screws (20) and remove
the cylinder support ring (19) and cylinder
assembly.

4, Remove the three screws (11), clips (12) and
cylinder guard (14).

o

Remove the cylinder to be replaced.
6. Reassenible in the revetse order.

NOTE: Clean both cylinders with a slightened
dampened cloth before replacing them.

FUSIBLE LINK (See Fig. 6)

Variable Intensity Controls which have the Ohmite
VT4 Variable Transformer may not function after an
overload or short circnit cordition.  This may be

due to the rupture of a protective fusible link which
is found directly in back of the transformer terminal
board.

To check this condition, it is necessary to réemove
the front control panel. Remove the white knob by
loosening the set screw in- the side which fastens
the knob to the shaft. Remove the screw from the
bottom of the front panel and slip the front panel
down to free it from the box. This will expose the
Ohmite VT4 Variable transformer.

Check for contintdity between screws (A) and (3) of
terminal board. If there is no continuity, fusible
link has been ruptured and must be replaced.

The terminal board of the transformer can be re-
moved by removing three screws marked (A), (B)
and (C). The fusible link is found between screw
(A) and terminal screw (3) within a short black
insulating sleeve.

/‘ In Back Of Terminal Board

Fusibie Link (Pt. P-49935-91)

Figure 8 — Fusible Link Replacement.

l
J
1
'
1
'
'
1
'
|
|
I
|
|
|

Chapter VI
PARTS LIST

Carriage Assembly (See Fig. 12 or 12A)

Mounting Arrangement (See Fig. 8)
}o— Track Assembiy (See Fig. 11 or 11A)

-
~
’

.
1l
1o -
=
Fork, Swivel and Housing A

3 /_,//'/ﬂ
P

i

i

s

;;: J/l'

[\ ) 2
"\\ii \\\ ]
\,:1 l:\ §

NG " §
T2 N

§3 g2

53 g8 | [ U
‘g% § .
33 ﬁ;

—~—t

—
—_— AN
; L

B-2

Figure 7 — General Assembly.

(See Fig. 15)




13 1,10

Recessed Mounted Real Cealing

Surface Mounted Real Ceiling

Open Mounted Real Ceiling

19

16

1817

Surtace Mounted False Ceiling

Recess Mounted Faise Ceiling

Open Mounted False Ceiling

~
™

%8

[-¥

2

8 B

vu

~ 2

]

o

o

2

-]

]

E

32;»

s

-3

8

Central Mounted 9't  to 9°8"" Ceilings g

14

—

GEI GEN-UEE OB OGNS GO0 SN0 BN BN N0 NG OUC W S O o o= afse e

Figure 8 — Mounting Arrangements.

FI:‘gd:r: ;zé Part No. Description li:::m,;r;
8- Mounting Arrangements . .. ... ... . .. e Ref.
-1 46793-91 Gasket, Finishing . .. ... ... ... .. ... 2
-2 3101-91 Nut, Hex - 1/27-13 ., . o . . 8
-3 19681-0:45 Lockwasher - 1/2". 0o 0 e 4
-4 . 27426-010 Plate, Cedling. . .. .o o o o e 2
-5 HH0H-041 Washer, Plain - 1/27 0. 0 e 8
-6 19681-045 Lockwasher - 127 00 00 L 8
-7 310191 Nut, Hex - 1/27-13 . ... i 8

-8 NLA Tube, Suspension (Length determined by ceiling height). . . . . il S
-9 41239-45 Pad, Mounting (Assembly) . . .. ....... ... ... ... ..., 2
-10 40809-010 RoughBox . ... ... o 1
211 NLA Trim, Side . . .. e e e e 2
-12 NLA Trim, Side . . . i e e e 2
-13 2540041 Screw, Truss Head - No. 10-32 x 5/16" . . ... ... ......... 14
-14 45018-45 Bracke!l . o ot e e e e e e 2
-135 3097-041 Nut, Hex - 1/4” - 20N.C. .. ... . it 4
-16 41237-10 L 2
-17 P Shield, Wire . oo L e e 1
<18 Screw, Round Head - No, 0-32 x 3710 ... ... ... 6
19 CONOPY. « . e e e e d
220 27735-51 Collar, Canopy ... oo e e 2
221 18504 1 Serew, Set - No. 10-32 x 1/4” Cup. ... oo oo oo oo 4
222 26831-10 Plate, Ceiling. . . .. ... u i i e 1
-23 5460-045 Washer, Plain - /8" . . . ... . ... e e 4
-24 19682-041 Lockwasher - 5/8°. ... .. .. . e 24
225 23833-48 Nut, Acomn - 5/8" . e 4
-26 32T64-011 Canopy. . . e e 1
-27 16063-42 Screw, Truss Head - No. 8-32x7/16" .. . ............... 4
228 34585-41 Screw, FilletHead-No, 540 x 1/4” . . . ... ... ... . ... ... 2
-29 2OE-01 1 Cap. o e 1
-30 26661-45 o 1
-3 20304-45 Capscrew, Hex Head - 5/87-18 x 51727, . .. ... ... . 4
W32 IBRAR-01 COomnmecton © .. o e e e e 2
X Jl0d4-45 Nut - SR e 8
234 21645010 Leveling Plade o0 00000 l
-35 NLA Hanger Assembly oo oo 1
-36 32020-41 Screw, Socket Head - 578711 x 1172 .. . ... . .. .. ... 8
-37 12414011 Pad, Mounting. . . .. oottt 4
-38 4643-45 Capscrew, Hex Head - 1/2"-13x 1 1/2". . .. .. o oot 8
-39 3083-41 Screw, Round Head - 5/8"-11 x 1172 .. .. ... ... . ... 12
-40 11238011 Shield, Wire . . ..o e 2
-41 26557-10 Button, Plug. . ... ..o e e e 4

REV, 870




oo oo

Figure and

Port No.

Description

Units Per

p—

Figure 9 — Revolving Mechaniam (For Equipment Shipped Before 3/73).

16

B-6

Index No. Assembly
9. 97839-091 Revolving Mechanism (For Fguipment Shipped Before 3/73) Ref.
-1 20261-045 Plate, Upper . 1
-2 40384-91 Brush, Wire. 2
-3 81663-001 Cap . 1
-4 12461-42 Spring . 1
-5 %¥1662-001 Retainer . 1
-6 S0047-45 Bracket . 1
-7 14676-41 Lovkwasher - Noo 8 . 0 0 0 . . . 2
-8 1124141 Serew, Round Head - No. 8-32 x 578 2
RY) 19677-41 Lockwasher - No, 10 e 2
-10 0208-41 Serew, Round Head - No. 10202 x 1727 2
-11 40383-01 Sleeve, Wire 0
12 4039191 Connector . . D 2
-13 3082 4 Serew. Round Head - No. 4-32 x 37167, 4
-14 1234141 Serew, Round Head - Noo H0L32 x 1 1727 2
13 561 41 Serew, Round Head - No, 832 x 1 1
-16 5508-41 Washer, Plain, 2
-17 40382-91 Spoot e e e 2
-18 3986-41 Screw, Round Head - No. 8-32 x 1/2" 1
-19 74455-91 Wire, White. 1
220 | 7445691 Wire, Black. 1
21 4361191 Washer, Bakelite 2
-2 41926-91 Insutatom. 1
.23 40381-91 Ring. Collector . 2
-24 03291 Follower, Bearing. ;
-25 30030-45 Spucer, Follower . R 2
.26 NLA® Screw, Set - No. 1032 x 3/167 t
=27 43606-91 Insulutor, 1
228 1631091 Washer, Leather 1
-2y 55023-45 Wascher, Plain - 3 8" I
-0 12267 .01 Spring . , !
241 2027191 Serew, Adjusting, . t
-2 NI Ring Assembly . 1
233 36700-56 Jutton. Plug . 1
-3 20263-43 Plate. Lower | i
235 NLA Spacer. 8
236 19650-41 Lockwasher e e e 8
37 3905-91 Serew. Hex Head - 3/8"-10 x 1 3 47, N
REV. 1052 17




Figure 9A — Revolving Mechanism (For Equlpm'oht Shipped After 3/73).

B-7

I i Units Per
ﬁ:‘%‘:: ':Zé Part No. Description Assembly
l 9A- HTE39-001 Revolving Mechunism (For Equipment Shipped Atter 3/73) . Ref.
350579-091 Revolving Mechunism, Low Ceiling . AR
I -1 20261-045 Plate, Upper . 1
-2 40384-91 Brush, Wire. 2
-3 21663-001 Cap . 2
I -4 12461-42 Spring . 2
-5 81662-001 Retainer . 1
-6 50047-45 Bracket . .. 1
l -7 19676-41 Lockwasher - No. 8 , R 2
-8 11241-41 Screw, Round Head - No. 8-32 x 5/8” 2
-9 19677-41 Lockwasher - No. 10 e e 2
l -10 0298-41 Serew, Round Head - No. 10-32 x 1727 2
-1 403R3.01 Steeve, Wire . 2
. 1% 40301 91 Connector e K
I 40 YN Serew, Rouird Hesd Nes 320 5 3710 3
-14 12341 41 Serew, Round Head - No, 10232 x 1 17277 2
-15 38569-4 1 Screw, Round Head - No, 8-32 x I 1
l .16 5508-41 Washer, Plain. 2
-17 40382-91 Spool . . . . . . .. ... 2
-18 3986-41 Screw, Round Head - No. 8-32 x 172" 1
. -19 74455.91 Wire, White . 1
.20 74456-91 Wire, Black, 1
221 43611.91 Washer, Bukelite . N
I 222 41926-91 Insulator. 1
223 40381-91 Riug, Collector . 2
. -24 003291 Follower, Bearing. il
-25 300350-45 Spacer, Follower . . . . . . il
\ .20 10833-91 Setserew NoL 10232« 37167 O
' l 227 43000.91 Insubiar. |
S2M 1651091 Washer, Lenther !
Sy 55003-45 Washier, Plain - 378" 1
l 30 12267-61 Spring . . 1
-31 2027191 Screw. Adjusting . 1
.32 H0044-011 Ring Assembly . 1
l 33| 36700-36 Button, Plug . 1
=34 20263-45 Plate, Lower . 1
235 20266-45 Spacer. R
. 236 19A80-41 LLockwasher e e R
‘ 57 IEHRRID] Sepewr, Hox Head -3 8™ lox 1374, b
i ' -38 79908 00| Wiisher, Top 1
REV. 577
l REV. 10,82 W

B-8




21}

Figure 10 —

Ceiling Spider Assembly (For Equipment Shipped Betore 3/73).

B-9

—

me eomjemss WM NS B B M au B BN EE BN ME R B B elan e

REV.5/77

19686-61

472005
40384.91]
1240142

Lockwisher, P
Screw, BHlex Head 1/4 20 x | 127,
Brush, Wire .

Spring, .

l::‘%uer: ;:fi Part No. Description ‘:Zl;:m:r;
10- 98753-91 Ceiling Spider Assembly (For Equipment Shipped Before 3/73) | Ref.

-1 41926-91 [nsulator . 1
-2 7934991 Wire, White . e e 1
-3 38569.41 Screw, Round Head - No, 8-32 x 1’7, . 1
-3 5508-41 Washer . o 2
-5 12341-41 Serew, Round Head, 2
-6 40382.01 Spool. .« .. L L0 2
-7 30%6.41 Screw, Round Head - No, 8-32 x 1/277, 1
-8 79348 91 Wire, Bluck . 1
-9 43611-91 Washer . . 2
-10 40381-91 Ring, Collector . 2
-11 43606-91 Insulator . 1
-12. 40387-43 Arm, Suspension . 1
-13 NLA Spider, Ceiling 1
-14 3982-41 Set Screw . 4
15 40391.91 Connector. . 2
16 40390-41 Wire, White . 1
17 40302.91 Wire, Black . 1
18 438301 Stecve, Wire, 2
-1 43610-045 Retuiner . 1
2

2

2

1

1

(RS I NS ROR SE R o

=

43609-091

Cap .

REN. 879




v hg 19

Figure 10A — Ceiling Spider Assembly (For Equipment Shipped After 3/73).

] ’ REV. 577

FI:‘%:: :T Part No. Description ';::'s':mif;
10A- 98752-91 Ceiling Spider Assembly (For Equipment Shipped After 3/73). Ref.

-1 41926-91 Insulator .o 1
-2 7934991 Wire, White . . . . . . . . . .. 1
-3 38569-41 Screw, Round Head - No. 8-32 x 177, 1
-4 5508-41 Washer . .. 2
-5 12341-41 Screw, Round Head. 2
-6 40382-91 Spool. T 2
7 3986-41 Serew, Ronnd Hisad - No. 8-32 x 172", 1
-8 79348-91 Wire, Black . : 1
-Y 43611-91 Washer . 2
-10 40381-91 Ring, Coliector . 2
-1 43606-01 Insulator . 1
-12 40387-43 Arm, Suspension . 1
-13 08752.91 Spider, Cetling 1
-14 3982-41 Set Screw . 4
-13 40391-91 Connector. . 2
-16 40390-91 Wire, White . 1
-17 40392-91 Wire, Black . 1
18 40383-91 Sleeve. Wire. 2
149 K1060-001 Retainer 1
L0 [O680-61 Lockwasher, e e 2

o 4729 91 Serew, Hex Head 17420 < 1 1/27 . 2

2 HLRE 91 St Wire . n2

24 1240142 Spring, . 2

24 B1663-001 Cap . 2

25 79968-001 Washer. Carriage . 1

REV, 10/82

B-12




Figure and Part No. Description Units Per
Index No. Assembly
l 11- NLA Track Assembly (Model 6520) (For Equipment Shipped Before 3/73) . ... Ref
NLA Track Assembly (Models 6521-6526) (Model 6527 — 22" Light)
(For Equipment Shipped Before 3/73) ... ... ... Ref.
l NLA Truck Assembly (Model 6527 — 34" Light) (For Equipment Shipped
Refore 3/73) ... .. P PP Ref.
i Track  J7(Partof OTTORY . e i
l Track - -9 (Partof 9TTO6) ... ]
Track - - 9 (Part of 9802T) ..o |
2 Kit, Low Leakage Light, 54" Treack ..o oo 1
R30-001 L N P 1
l HH9T4-001 o Assembly, Trotley Duet oo o 1
HH9YT-001 ® Strip. Ground 1
TA3ON-061 L N T 7
776-091 ® Instructions, Installation ... o 1
TH8312-091 Kit. Low Leakage Light. 108" Track R 1
135838-001 O Trolley .o !
92391-001 ® Assembly, Trolley Duct ........... ... .. ... ... A
' 92:390-001 ® Strip, Ground .. ... T
s 74308-061 O SCTeW L 13
75776-091 e [nstructions, Installation ... ... . ... . . i 1
:"\‘* 3 10859-014 1 Scerew, Truss Head — No  10-32 x 5/16" ... oo 7
P ‘ - | l ! 4 1L086:3-091 Lockwasher — No. 10 Shakeproof 3
\ ; ) 43608-045 ST ¢ 1
AN fs 531338-045 Box, Supply e 1
7 2847-012 Serew, Sockel Head . 4
l 8 40397-001 Plate, End oo 2
9 Screw, Oval Mead ... ... oo 4
1 COVEr o 1
11 Screw, Self Tapping 2
l TH101-041 Sticker (NotShown), ... e 1
Figure 11 — Track Assembly (For Equipment Shipped Before 3/73). | .'- )
2l . RV, WY
RELV. 1 H2 o

B-13 .

B-14




Figure 11A — Track Assembly (For Equipment Shipped After 3/73).

e REN, 182

C-1

A
SN SES -GN me W SN OGNS GEN WES Do NN BN G NG EN NN Ea elm =

~

FIG. &
INDEX o DESCRIPTION ::;RZ?;
11A- |[B-79814-002 | Track Assembly (Model 6520) — For Equipment
Shipped After 3/73 ... . Ref.
B-79816-002 | Track Assembly (Models 6521, 6526 and 6527) -
For Equipment Shipped After 3/73 .. . ... ... ... ... Ref.
S UNAssss0-00a | Track  S4” . L 1
35839- Track -9 . e ]
-2 1 55974-001 Duct, Trolley 54" Track . . . ... ... . ]
92391-001 Duct, Trolley - 9" Track . ... ... oo 1
-3 110859-041 Screw. Truss Head - No. 10-32x5/16" . ... . ... ... ... . 7 113
-4 Not Used
-5 143608-045 Stop, CHPPIKE .+ o o o o e e | 1
-6 | 53133-045 Box.Supply . .. 1 !
-7 $RAT-042 Serew, Hex Head (/4205 H/8) . . oo 0 0 oo 000 o o 4 4
- 40397-001 Plate, End . . . . e 2 2
-9 141923-041 Serew. Oval Head . . . ... 4 1 4
-10 146173-045 COVEE o o o e e 1 1
-1 R054.1-0491 Steap, Ground 57 L e 1 1
-12 | 79468-045 Plate, COVEr . . . o . o 1 1
-13 ] 40357045 Screw, Pan Head - #6-32x1/4" .. .. ... El 4
14 155987-001 | Strip, Ground — 54" . ... L TR 1|1
92390-001 | Strip, Ground — 108" . . . .. ... 1|1
82323-001 Nameplate (Black) - NotShown . .. .. .o o000 i i
%2324-001 Nameplate (White)  Not Shown ..o o000 1 1
£2349-001 Nameplate (Warning) - NotShown ... 0.0 0o ] i

REN. 1082

C-2



39

Figure 12 — Cartiage Assembly (For Equipment Shipped Before 3/73).

REV.

AT

|

|
i
I

)

l
I
I
!
l
1
i
i
|
I
i
1
1
|
I
!
|
i

Figure and
Index No.

Part No.

Description

Units Per
Assembly

NLA
M-41926-91
NLA
38569-041
5508-041
12341-041
P-40382-91
3986-041
NLA
P-43611-91
M-40381-91
P-43606-91
40387-0433
M-43607-45
23431-041
NLA
P-10859-41
40376-001
40377-001
P-34506-91
19687-061
15339-045
P-49081-91
M-40375-45
4777-091
P-40379-91
P-41506-91
134470-002
3982.041
M-40201.91
M-40390-414
M-403v2.91
M-40383-91
M-48648.01
S1660-001
19686-061
4729-053
P-40386-91
M-43609-01
M-40384.91

Carriuge Assembly(For Egnipment Shipped Before 3/75) (97705)

Insulator.

Wire, White. .
Screw, Round Head - No 8 37 X 1” :
Washer, Plain - 3/16"", e
Screw, Round Head - No. 10-32 x 1 1/2",
Spool, Bukelite . e s,
Screw, Round Head - No. 8-32 x 1/27 |
Wire, Black

Washer, Bakelite .

Ring, Collector.

Insulater, .

Arm. Suspension

Cover |
Screw, Socket Hvad - No i()-32 x 3/8"
Trolley (40:3:34%)

Scerew, Truss Head

Wheel .

Guide, Wheel .

Bumper .

. Lockwasher - 3/8"

Screw, Socket Head - 3/8" - 16 X 1 1/4"
Bumper, Carriage .

Shaft . . .
Screw, Fillister Huad - No ‘3 37 X 3/“” .
Bubhmg, Oilite .

Bearing .

Carriage . . .
Screw . Rouned Head - '\m 4— )r._) X 1 lh .
Connectoy .

Load, White

Lead, Black .

Sleeve, Wire |

Steeve, Wire .

Retainer. .

Lockwasher - 1 -l” . . .
Screw. Hex Head - 174-20 x I l"’" .
Spring .

Cap.

Brish, Wire

RITV. 102

Ref.

.
4

H

! o T S N S R U R B N S N N e N S Tt R N T S R
i - :

;

.

|




* Figure and Part No. Description g_g;;mz;;
- S S, S T -
l 12A- 135840-002 Curriage Assembly (For Lqunpnunl thpptd After ?/73) Ref.
-1 M-41926-91 . | Insulator. 1
-2 79972-001 Wire, Asxgmbly 1
l 3 38569-041 Screw, Round Head — #8- 32 X 1 1
) H5H08-041 Washer, Plain — 3/167, . 2
-3 P-12341-041 Screw, Round Head — #10-32 x 1- l/” 2
' - P-40.382-01 Spooi, Bakelite | 2
-7 3986:041 Serew, Rouid Heud ~ #8- ’2 X 1/2 1
-8
l -0 P-43611-91 | Washer, Bakelite 2
10 M-30381-51 | Ring, Collector . 2
-1 P-43606-91 Insulator . 1
' -12 40387-043 Arm, Suspension 1
-13 M-43607-45 Cover , e e e e, 1
- 14 23431-041 Serew, Socker Head - #10-32 x 3/8" 4
l .15 135838-001 Trolley. 1
-16 P-10859-41 Screw, Truss Head 4
-17 40376-091 Whieel | B}
' - IR 40377-091 Guide, Wheel | . 4
- 14 P-34306-4] Bumper . . . . . 4
. =20 19687-061 Lockwasher — 378 \ e e e 2
-1 15539045 | Screw. Socket Head — 3'8 = 16 x 1-1/4 2
-22 P-49081-91 Bumper, Cartigge . 2
l -23 M-30373-4% | Shaft C e e 2
=24 4777091 Serew, Fillistef Head — #8-32 x 3/8¢ 1
-25 P-40379-u1 Bushing .0ilite 1
l 226 P-4 1506-91 Bearing . : 1
=27 40373 Carriage (SUR: 1:34470:002) . . 1
228 3982-041 Screw, Round Head - #4-32 x 3/16" E]
l =29 M-40391-91 Connector . . 2
-0 150212001 | Bushing. Snap . 1
-3 79968-001 Wausher, Top 1
l -3 M-40383-01 | Sleeve, Wire 2
=33 Not Used
-34 81660001 Retainer 1
l -33 19636-061 Lockwasher — l 4 2
=30 4729063 Serew, Hex Head - 1/3-20 % 1 1/7 2
7 11246142 Spring . N
I - AR K1663-001 [RETTTAN . 2
-40 M-di)I%3-01 Brush, Wire 2
Figure 12A — Carrlage Assembly (For Equipment Shipped After 3/73). ( l )
a0 N i REV. /g2 31
" RV, &/77




o Q= o

N l
5
i
5
N ‘ ] I i
i \' é
; 7 10 (]
I Figure 14 — Cross Section ﬁrpugh Fork and :gwlyel.
' Figure and Part N Descrinti Units Per
art No. escription
Figure 13 - Suspension Tube and Collar Detail. Index No. P Assembly
. 14 Cross Section Through Fork and Swivel . . . . . . . . . . .. Ref.
l I | 54099-56 | Fork, SUSPERSION. . . . . e v e e e e e e e . 1
-2 17627-56 | Swivel . . . « . . . . i ... Ve e e @ e 1
Figure and ! L Units Per -3 10497-91 Washer, Leather . . . . . . . . . ... .. e e e e e 2
index No. Part No. Description Assembly . -4 1888091 | Washer, Fiber . . . . . . . . ... 2
: - L -5 17468-56 N, e o s e e e e e e e e e e s e e e s 2
13- Suspension Tube & Collar Detail . . . .. « . . Ref, N 1RRH2-091 SPESEEOW 0 6 v b i e e e e e e e e e . 2
-1 49728056 Tube, Suspension . . . . . . . « . . o .. .. 1 ' -7 2816291 Ring, Swivel . . . . . . . . v o v v oo 1
.2 Ps2672-001, | Rivet, Drive - - - - - W e 2 -8 17620-56 | Nut, S0p . . . .o e i . 2
-3 PaAR210-56 Collar. « v v v v v e i e e e e e e 1 RY 17630-91 Stud, Fork. . . . . . . . .. e e e e 1
.4 P-49220-45 Ring, Clump . « . « - .« o o v v v e o 1 ) -10 19171-56 Sleeve, Fork,: . . . . e e e e e e e e e e e 1
-5 P-43225-61 | Pin, Roil - 5/16"x 2" . . . . 1 - -1 26696-61 | Pin, Groove . . . o o e e e e e e 2
: (1)
2 REV, 182 '* REV. 10/82 3ol

C-7 C-8




Figure 1

§ — Fork, Swive|

| and Housing Assembly.

C-9

REV. 517

-—

Figure and

Units Per

-15 294748
-16 16572-091
-17 17630-091

-18 25158-56
-19 26698-63
-20 16918-41

-21 ATT2-046
22 NLA
-23 24694-0H6
-24 NLA
-25 50039-91
-26 NILA
.27 NLA

-28 3711591
-29 40443-61
-30 19684-61
-31 12451-41
-32 78698-91
-33 74262-91

Nut, Jam - 5/16 - 18 .. . v o« v 0 v v b e e e e
Screw, Allen Set - 5/16-18.%3/4™ . . . . i L nnw ow v . s
Stud, Fork . . .« w v v v b e e e e e v e e e e e e e s
Retaifiér, COndBit » « o » = & v « o 5 « 5 o w oo o -

Conduit. . . . . e e e 5w e e e e s e s E B e e o & s s
Set SCrEW. « & v v v v & o o 0 o w ke wos a
Sét Screw - 1/4-20x1/4"
Coumterweight. . . . . . 5« 0 ¢ i 4w e s e e e § e e
Buttom, Plug . . « = o o v v o 5 a0 v v s
Housing, Switéh « v ¢ o o w4 ¢ 5 o+ oa e o e s 6 e e e
Insulator . . « o« o o v oo e e e P
Wire, White: . . . . . . . . . . e e e e e e e e “ e
Wire, Black . . . . . . . . . A e e e e B
Switch, Toggle . . . . . . .« &« e e e e e e e e s
Platé, Switch . . . . .« o oo e a e e e
Lockwasher. . . . . . . . . s . . P OV
Screw, Round Head - No. 6-32x /4", . . . . . . .. e i e
Handle Assembly « . .« « « o v o v v v 0 0 v 00w e
Tabe, Shield . . . . . . . . . <

jndex No. Part No. Description Assembly
15 FFork, Swivel and Housing Assembly. . . . . . . . . . . . .. Teef.
-1 3984-41 Screw, RoundHead. . . . . . . . . . ¢ v oo v v w0y 2
-2 46359-91 Nameplate . . . . . . . . . . . a0 e
-3 54099-56 Fork, Suspension . . . . . . . . .. L. e e e
-4 18880-91 Washer, Fiber. . . . . . « . .« . o e e e
-5 17468-56 NUE v v v v v e e e e e e e e e e e e e e e e e e
) 18882-91 SEtSCrew. « v v v v v e e e e e e e e e e e e e e
-7 17629-56 Nut, S1Iop .« v v o v v e e e e st e s e e e e e e
-8 NLA Yoke. . . .« o o e o e e e e i e e i e e e e s
9 10497.91 Washer, Leather . . . . . . .« o .« o v v v v e e e e e
.10 17627-56 | Swivel . . o . e s e e e e e e e
-11 26696-61 Pin, Groove. . . . . . . o e .
-12 28162-93 Ring, Swivel ., . . & v v % v v v v v v e s e e e e e
-13 19171-56 Sleeve, Fork . . . . . v s 4 . i o e e i s s e i d e s
-14 50024-91 Cap, ForkStop. + &« « « o v v v v o v o e e e m s e .

REV. 10/82




Figure 16— York Assembly.

)

Figure and

Units Per

C-12

Index No. Part No. Assembly
16- NLA Yoke Assembly. . . . . . . . .. .. ... ... Ref.
-1 46122-51 SCreW. . . . . e e e e e e e e e e e e e e 4
-2 50027-51 Washer . . . . . . . o v e e e e e e e e e 4
-3 10583-91 SetScrew . . . .. L. e e e e e e 4
-4 83461-001 Washer . . . . . .., . v e e e e e e e e e e e 2
-5 NLA Pad, Housing . . . . . . . . . . . .. ... e ... 2
6 3848-051 | Screw- 1/4-20x 3/4”. . . . . .. .. e e i e 2
-7 1134191 Spring, Friction . . , . . . . .. ... ... ... ..., 2
-8 11342-91 Washer, Friction . . ... . . ... ... e e e e e e e 2
-9 9308-91 Screw, Fillister Head - No. 10-32 x 1/2"" ~. . , . . .., . .. 6
-10 19677-41 Lockwasher-No. 10 . . . . . . . ... . .. N 6
-11 17632-45 Plate, Bearing.. . . . .« . . .. .. a e 2
-12 17626-56 Nut, HousingPad. . « s« . v o . . ¢ v v % v o v v w v .. 2
-13 54206-56 Yoke Assenibly, Remote Control . . . . . . . e e e e 1
-14 AH0080-01 1 Yoke Assembly. . . . . . Mo e b e e e e e e e P 1
-15 HOBIK-001 Hushing, Stop ., . . . . . . P T T 1
CREV. 379 37




|

|
{
|
|
l
!
|
|
1
'
'
|
i
|
|
|
!

Figure 17 = Refiecior and Opticat Assembly

N REV. BT

© Cc13

Figure nd ] part No. Deseription PR
17- Reflector and Optical Assembly . . . . . . . . . . .. . .. Ref.
-1 36700-56 Button, Plug. . . . . . . . . ..o oo 1
-2 HRRYE-191 Housing Cap . . . . . . . . & o v« v o o v oo 1
-3 24089-91 Gaskel. © v v o e g 1
-4 12460-91 Socket, Lamp Holder . . . . . . . . . . . .. ... ... 1
-5 26812-41 Screw, Round Head - No. 10-24 x 3/8”" . . . . . . . . . . .. 2

19685-61 Lockwasher-No. 10. . . . . . . . . . . . . . .. ... N9

-6 NLA Reflector. . . . . . . . . e e e e e e e e e S 1
-7 50042-91 Ring, Bumper . . . . . . . . . . .. .. L 1
-8 54211-033 Ring, COVET. « « v v v v v e e e e e e e e ' 1
Ry 50347 Screw - No. 6-32 x 3/8 (SUB: 150824182 . . . . o . . . . . . 2
-10 BAZZ-083 Baflle o o v e e e . 1
1 3907-41 Serew - Nou B-32 xN/Z4™ 0 L L Lo L 3
12 BOOAR-06] CHp o v v e e e e e e e e e 3
-13 50087-056 Rod . . . e e e e e e e e e e e e e 3
-14 50623-083 Guard, Cylinder . . . . . . . . . o o 0 .. e e 1
-15 50033-43 Nut, Special. . . . . . . . . . . e e e e e e e e e 3
-16 50036-91 Cylinder, Quter . . . . . . e e e e e e e e e e 1
-17 NLA Rod, SUSPENSsion. . . . + « 4 v 0w e sa e e e e T 3
-18 50043-91 Filter, Heat. . . . . . . .« . . . . e 1
-19 54212-34 Ring, Cylinder Suspeasion . . . . . . . « . . .« . . . .. 1
-20 10583-91 Screw, Set - No. 10-32x 3/16”" . . . . . . . .. e e e s 3
221 52022-45 Screw, Round Head - No, 10-24 x 374" . . . . . . . . I 3
222 19685-61 Lockwasher-No. 10, . . . . . . . . .« o oo 3
-23 52023-61 Plate, Reinforcing . . . . . . . . .« . . .. .. 1
-24 54903-033 Reftector, Secondary . . . . . « « . v 0 v e e e e e 1
-25 5009691 Metal Cal. . . . . . . . v v v o o e e e e . 1
-26 50035-91 Knob. . . v 0 o e e e e i e e e e e e e e e e 3
227 49086-91 Insulator . . . . . . . . . e . e e e e e 1
28 49101-91 Adaplor. . . v v v v e e e 1
Not Shown | 27183.33 Handle, Sterile Tilt . . . . . . . . o« o oo 1
Not Shown | 50344-91 Lamp, 120 volt (150/400 CL Spotlite). . . . . . . . « . . . . 1

REV, 10,82

C-14

34




Figure 18 — Standard Variable Intensity Control.

1L

RENVH

177

G AN-EN A W Ay SN M @R 0 WS W EE am wa o wm@fs o

—

Figure and L Units Per
Index No. Part No. Description Asiembly .
18- NLA Vanable Intensity Control . .. ... . . ... ... ... ... Ref.
(Open Mounted)
NLA Variable Intensity Control . . .. ... oo oy Red.
(Recessed)
-1 2059-41 Nut, Hex = No. 10-32 4
2 19677-41 l.ockwasher - No. 10. 4
-3 3037-41 Nut, Hex - No. 6-32 . 3
-4 3846-41 Capscrew - 174220 x 1727 3
-5 I96H7R8-45 Lockwasher - 174" )
7 HRR SRR Hox, Cantral . . I
& NLA Nameplate . . 1
-9 45527-41 Chgitn 1
-10 45526-91 Tubing. 1
-1 NLA Harness, Wire., - 1
-12 53357-91 Transformer - Ghmite VT 4 3 ‘5 AMP, 1
.13 45307-41 Screw, Phillips - No. 8-32 x 1/4"", 1
14 45322.91 Washer, Felt . 1
15 45189-91 Knob . 1
-16 NLA Screw, Phillips - Np 4 10 X 3/8” Oval Head 2
19676-41 Lockwasher - No. 8 . 2
13794-41 Nut, Hex - No. 340 . 2
17 53281-01 Voltngter e e e e 1
-18 3961-41 Screw. Flat Head - No, 6-32 x 3/8" | 2
-19 NILA Plate, Cover . 1
220 45280-u1 Switeh, Rocker . 1
.21 3984-41 Serew, Round Head - No 0h- 12 X 3/8" 1
.22 9316-41 Screw, Round Head - No, 10-32 x 5/87 . . 4
223 3909191 Block, Teminal, 1
-24 435957-91 LLabel, Terminal Block. 1
-25 4246091 Washer. R 2
-26 4428491 Sticker. Wiring l)ngram 1
227 H Stop. . 1
-28 1967 5-41 Lockwasher - Nn (7 2
29 49935.91 Link, Fusible, . . 1
47182-91 Bushing, Swap (Not Shown) . 2
-30 H634R-ut Box, Rough. 1
231 24519-61 Flange. 1
-32 19678-45 Lockwasher 3
=33 3007.41 Nut. Hex. 3
-34 20521-061 Serew . 4

DA L 4

D-2




Figure 19 — Variable Intensity Control.

Figure and
Index No.

Part No.

Description

19-

-11

=15

-19

-23

-27
-28
-29
Bt}
-31
.32
-33
-34
-35

---.----‘-
.
&

97710001
761665-001

2959-41
19677-41
3037-41
15287-41

5508-41
533406-011
NLA
45527-91
45526-91
54451-91
4432591
45307-41
4532291
45189-91
27741-41)
53281-91
3961-41
92523-001
5226291
3984-41
9316-41
3909191
45957-91
42460-91
50095-91
AS838-045
1967541
24610
24519-64
19678-45
3097-41
20821061
5041191
NLA

Variable Intensity Control
(Open Mounted)

Vanable Intensity Control . . . .+« « o . . o ..o a
(Recessed) :
Nut, Hex - No. 10-32
Lockwasher - Ne. 10. . . . .
Nut, Hex - No. 6-32 , . . ;
Serew, Rd. Hd. -— No. 1032 x 1/2" . .

Not Used ., ..., ... e e e e e e e
Washer. . . . . .

Box, Control . N
Nameplate . .
Chain .« . v v L 0 s s e e W e e e e e e e
Tubing, . . . . « . . . w u

Hamess, Wite. . . . & . . 5« & s 4w % o0 s owms n o b e s
Trafrsformer - General Ratio WS -6 AMP e e e e e
Serew, Slotted - No, 8325 147 oo i e e e
Washier, Felt . . . . 2 s 4 o % v o v g 0 5 0 v 0 5 s
Knob . . . . o v o L 0 i v e s e e e e B &
Screw, Flat Hedd — No: 6-32%'3/16” «..vvvn.. ., TR
VOItMetdr . . . . & 5 o & 5 B & 6o ov e @ e @ e e et
Screw, Flat Head - No. 6:32x 38 . a s

Plate, Coi'eg,.rz.-, L S S
Circuit Breaker . . . o+ o v s 0 8 0 % 8 oae s e e s
Screw, Round Head - No.. 6-32x 3/8" . . . . .. . . ..

Serew. Round Head — No. 10-32 x 874" .o v ooiiie it isn PN
Block, Terminal. . e e e e e e e e e e e e
Label, Terminal Block. . . . .« « o & ¢ v o v o s 0 & w s
Washer, . . . v v w v o v v 0w e e e e s e e s oo .
Sticker, Witing Diagram . . . . « 5 . . v 0 . 00
Stop. . . e e e e e e e e s e A e e e e ek
Lockwisher - No, 6, . e e e s

Box, Roigh (SUR BERG-008 « « o v v v o 6 o & v 0
Flamgpe, 0 0 0 0 0 0 0 0 e e e e e e P
Lockwasher. . . . .« . « . . . e e e e e e e e e s
Nut, Hex . . v v 0 v v 0 s o e e e e e e e e e e e e
SCEEW + v v v v e e e e e i e e
Insiilator

Brace . . -« . . . . . .0

REN, 10782

e b

W o~y

._.._b‘wk(‘,‘\!.-,,.M\....—N‘.-qp-‘&n‘?de'Nb—&D—"\v—‘b—“MP-“P-‘,F‘«F“"-‘W







